

# **TEST REPORT**

**14-0446IT**

Issued on November 09<sup>th</sup> 2014

CLIENT

**KATASKEVES DAPEDON LTD**

PRODUCT NAME

**SAFEPOL COLORED 10mm**

TYPE

**SHOCK ABSORBING SURFACE**

Test according to:

**UNI EN ISO 5470-1:1999 Rubber or plastic coated fabrics. Determination of abrasion resistance. Taber abrader.**

**MI 096 Compressive strenght**

*This report may not be used for commercial purposes unless it is reproduced in its entirety.*

The results are valid only for the submitted samples as described in this report.



# **TEST REPORT**

**14-0503IT**

Issued on November 07<sup>th</sup> 2014

CLIENT

**KATASKEVES DAPEDON LTD**

PRODUCT NAME

**SAFEPOL COLORED 55mm**

TYPE

**SHOCK ABSORBING SURFACE**

Test according to:

**UNI EN 1177:2008 Impact attenuating playground surfacing.  
Determination of critical fall height**

*Reproduction of this test report is only authorized in its entirety  
The results are solely considered valid for the specime subjected to testing*